



Pos	Part Number	Description	Additional Text	Quantity
2	0402251980	NEEDLEROL.DIN5402 NRA 2,5X19,8		2.00
3	0015060203	HH COLLAR SCREW M 6X20 WS=8		7.00
5	58038007700	OIL PUMP MIKUNI G-73-10		1.00
6	58038007755	STOP DISK 8,1 X 15 X 0,5		4.00
7	0799060000	TAB WASHER DIN6799-RS 6,0		2.00
8	58438001000	OIL PUMP GEAR 26-T		2.00
9	58030021000	OILDRAIN PLUG W.MAG. M 12X1,5		2.00
10	58538007000	OIL PUMP MIKUNI G-185 660 99		1.00
12	54313025000	HOLLOW SCREW M10 X 1		4.00
13	58038028000	VALVE PISTON D=10MM		1.00

15	58038019100	OIL DRAIN PLUG M22X1,5		1.00
16	58038017100	CU-SEAL RING DIN7603-22X27X2		1.00
17	0908120153	threaded plug DIN 908 M12x1.5	DUKE	1.00
18	58038022000	CU-seal ring DIN7603-12X18X1.5		3.00
19	58538023000	OIL PRES.SPRING 5 BAR RED 2001		1.00
25	0984060103	AH SCREW DIN7984-M 6X10		1.00
27	0910160153	PLUG DIN0910-M16X1,5		1.00
28	0603162220	CU-SEAL RING 16X22X2		1.00
31	58538053044	OIL L. OIL COOLER-FRAME 295MM		1.00
37	60030064090	OIL JET 90 M6X0,75 WS8 03		2.00
38	56331145075	STARTING JET		1.00
43	59038029000	Jet screw M8x1		1.00
44	58038030000	BANJO BOLT M8 X 1 DIN7643		3.00
45	0603082131	COPPER Gask.DIN7603- 8.2X13X1		4.00
46	0603100141	sealing ring DIN 7603 10x14x1	ONLY FOR LC4 ADVENTURE	4.00
47	0603821220	COPPER GASKET 8,2X12X2 MM 2001		4.00
49	0603101420	COPPER GASKET 10,2X14X2 MM 01		4.00
65	0985060003	Self lock. nut DIN985-M6-A2		2.00
70	58538052000	OIL COOLER RALLYE 2001		1.00
73	0015060353	HH COLLAR SCREW M 6X35 WS=8	LC4 ADVENTURE	2.00
74	0021060003	Washer DIN9021-A 6.4	ONLY USA	3.00
75	31008060000	rubber grommet D=8mm open		3.00
76	50235033300	SNAP-NUT HOLDER M6 KP142		1.00
77	54431032050	SPACER BUSHING 6X8X8,5		3.00
79	0125060003	WASHER DIN0125-A 6,4		2.00